F-1 F¥# 2 REAR WHEEL ASSY

Fs ms R/ BE =3 iTa%E
S/N. Part NO. Name/Specifications QtyUc;fitPer Remarks Order Qty

1 [5008-20170-LB00 A FBEEM20 Nut M20,Hex. 1

2 [910002-R100-000 BRWE-L Bushing,Rear Wheel(Left) 1

5 [350500-R101-000 JaFIEREH R Caliper Assy(Rear) 1 Standard Version
350500-R100-000 EHIE R A Caliper Assy(Rear) 1 NISSIN

4 |5001-08025-LB00 ANAEMIZETMEX25 Stepped screw M8X25,Inner Hex. 5

5 351800-R100-000 JERENE Brake Disc(Rear) 1 Standard Version
351800-Q100-000 ERENE Brake Disc(Rear) 1 NISSIN

6 |350015-R100-000 ABS15 Sensor Ring,ABS (Rear) 1
350017-R101-000 Ja#R5150/70 R17 69H M/C |Tire(Rear)150/70 R17 69H M/C 1 IEFTCSTRAARS E4 75R -0013454

7 |350017-R100-000 Ja# AR150/70 R17 69H M/C |Tire(Rear)150/70 R17 69H M/C 1 ETEZELER M FRS E3 75R-003054
350017-R101-001 Ja# AR150/70 R17 69H M/C |Tire(Rear)150/70 R17 69H M/C 1 Standard Version

g |352500-R101-000 ERHE (588) Rim(Rear) 1 Standard Version
352100-R100-000 ERE (W) Rim(Rear) 1 Adventure Version

9 |351900-R100-000 22 MK B K Buffer Assy 1

10 [910003-R100-000 ERWE-H Bushing,Rear Wheel(Right) 1

11 |410003-R100-000 R p20+308 Axle, Wheel(Rear)p20+308 1

1, [350501-R101-000 EXMZER Brake Pad(Rear) 2 Standard Version
350501-R100-000 BRZE R Brake Pad(Rear) 2 Adventure Version

13 [351902-R100-000 ApER Large Chain Wheel 1

14 |352101-R100-000 Ja%8219.5cm Rear Wheel Spoke(19.5¢cm) 10 with nipple

15 [352101-R100-001 JaEE522.4cm Rear Wheel Spoke(22.4cm) 20 with nipple

16 |352101-R100-002 JaEEs21.1cm Rear Wheel Spoke(21.1cm) 10 with nipple

17 |352103-R100-000 L ME4.25+17 Nut., nipple(4.25X17) 40

18 |352104-R100-000 1E i EEREMAX0.7 Nipple(M4X0.7) 40

F-2 BI% S A FRONT WHEEL ASSY

W
-

N

=



S ms B/ BE - p=d TR
S/N Part NO. Name/Specifications QtyUc;fitPer Remarks Order Qty

1 |350300-R101-000 BRI REHBAR-£ Caliper Assy(Front,Left) 1 Standard Version
350300-R100-000 BIfIsREHAR-& Caliper Assy(Front,Left) 1 NISSIN

2 |5001-08025-LB00 AN A EMIZETMEX25 Stepped screw M8X25,Inner Hex. 10

3 [910001-R100-000 REHE-L Bushing,Rear Wheel(Left) 1

4 [351700-R100-000  |RIERAI& Brake Disc(Front) 2
351700-Q100-000  |AIRRFI& Brake Disc(Front) 2
350016-R101-000 B AA110/80 R19 59H M/C |Tire(Front) 110/80 R19 59H M/C 1 IE R FRSE4 75R-0013455

5 |350016-R100-000 BI#AA110/80 R19 59H M/C |Tire(Front) 110/80 R19 59H M/C 1 METEZELERBR 7S E375R-003054
350016-R101-001 BI#EA5110/80 R19 59H M/C |Tire(Front) 110/80 R19 59H M/C 1 Standard Version

6 352000-R100-000 BRI (58%) Rim(Front) 1 Standard Version
352000-R100-001 RE (W) Rim(Front) 1 Adventure Version

7 |350015-R100-000 ABSiN Sensor Ring,ABS(Front) 1
350400-R101-000 |RifaREHEMK-H Bushing Front Wheel(Right) 1 Standard Version

8 P eI hs . .
350400-R100-000 RIHIRI R EAL-F Bushing,Front Wheel(Right) 1 NISSIN

9 [410001-R100-000 BIE Hp17+254 Axle Wheel(Front)p17+254 1

10 [350301-R101-000 RER Brake Pad(Front) 4 Standard Version
350301-R100-000 BRIZER Brake Pad(Front) 4 Adventure Version

11 [352001-R100-000 BT iEE22cm Front Wheel Spoke(22cm) 40 with nipple

12 [352003-R100-000 % 1§2.5%19 Nut., nipple(2.5X19) 40

13 [352004-R100-000 1F B 3842 M4 5X0.75 Nipple(M4.5X0.75) 40

F-3/5 &% REAR SUSPENSION

W
N
=

N

=



Fs ms /g BE =73 TR
S/N. Part NO. Name/Specifications QtyU%fitPer Remarks Order Qty
1 |410002-R100-000 X3l 7+275 Axle @17+275, Rear Arm 1
2 |910005-R100-000 X #FE p17.3xp24+148 Sleeve,Rear Arm 1
3 [910006-R100-000 X ERITE 1 T+022 Bushing,Rear Arm Bearing 2
4 |5103-283507-000 S 28%p35+7 Qil Seal 2
5 [5018-22030-BS00 e #p22+p32+3 Washer,Flat p22*p32+3 2
6 |5102-222930-BS0O R ET AR 922x929+30 Needle Bearing 2
7 |5018-17025-LB00 L p17Xp32X2.5 Washer,Flat ¢p17X(p32X2.5 1
8 |5008-16145-LB00 NAEZEEPIEEML6 Nut M16, Hex. Flange Self-Lock 1
9 |5008-10115-LB00 NAEZ BHERMI0 Nut M10, Hex. Flange Self-Lock 1
10 |5001-10045-LB00 NAEZIEETM10X45 Screw M10X45, Hex. Flange 1
11 [371500-R101-000 ERERR Shock Absorber(Rear) 1 YUAN
371500-R100-001 A ERR Shock Absorber(Rear) 1 KYB
12 |350010-R100-000 B Hanger,Chain Case 1
13 |5004-06012-BS00 RABAEZLIBETMEX12  |Screw M6X12,Inner Hex. Big Flat Head 1
14 |5004-06012-BS01 AN B EMIEETMEX12 Stepped screw M6X12,Inner Hex. 1
15 {390014-R100-000 % Chain Case 1
16 [5004-06012-BS01 AN B EMIEETMEX12 Stepped screw M6X12,Inner Hex. 1
17 [360300-R100-000 EX Rear Arm 1
18 |370012-R100-000 KA EE-A Chain Adjuster(Right) 1
19 {370011-R100-000 SEZIATRR- A Chain Adjuster(Left) 1
20 |5002-08055-JL00 7N A IEETMBX55 Bolt M8X55,Hex. 2
21 [5001-10110-LB00 AN AEZIEEIM10X110 Screw M10X110, Hex.Flange 2
22 [5001-10080-1L00 N AR = 1EETM10X80 Screw M10X80, Hex.Flange 1

W
w
=

N

=



23 |5008-10115-LB00 NAEZ BHERMI0 Bolt M10, Hex.Flange Self-Lock 2
24 1360007-R100-000 =RER Triangle Rocker 1
25 1360008-R100-000 UBIFEZE Rocker, U Shaped 1
26 [5005-06012-LB00 +3FE LIBETMEX12 Screw M6X12, Cross-Shaped,Half Cup Head 2
27 |420018-R100-000 HEEPRER Pressplate,Chain Protecting Plate 2
28 [370017-R100-000 PR Protecting Plate, Chain 1
29 15103-202604-000 SHE 20%p26+4 Oil Seal ©20*p26*4 2
30 |[5102-202620-BS0 RETHH& 920+026%20 Needle Bearing ¢20+(p26+%20 4
31 |910007-R100-000 HREQ10xp20+82 Collar, Bearing ¢10*p20+82 1
32 15103-202605-000 JHE 020%26+5 Oil Seal ©20*p26*5 6
33 [5102-202616-BSO RET IR 20+26+16 Needle Bearing ¢20+¢26+16 1
34 5102-202630-BS0O RE R 20+926+30 Needle Bearing @20*@26+30 1
35 1910007-R100-002 HWRE 910+920%26 Collar, Bearing @10x(p20+26 1
36 [910007-R100-001 HRE  10#@20+65.5 Collar, Bearing @10%(20%65.5 1
37 1910007-R100-003 HWRE @l10+020%41 Collar, Bearing @10x(p20+41 1
F-471E+E FRONT SUSPENSION
Fs ms R/ BE =3 iTa%E
S/N. Part NO. Name/Specifications QtyU%fitPer Remarks Order Qty
1 [390015-R100-B00 BIEER Front Fender 1
NAEZHEIERMEX20 (F .
2 1-06020-LB NAEZE ™ : 4
5001-06020-LB00 i E) Bolt M6X20,Hex.Flange(With Flange Collar )
3 [420008-R100-000 TFRE Ring, Rubber I-Shaped 4
4 [5003-08030-LB00 AN AEAELIEETMSx30  |Screw M8X30,Inner Hex.Countersunk Head 6
5 |340600-R100-000 N =528 Reflector,Side 2
6 ANAEZEEEMS Bolt M5, Hex. Flange 2
7 [331500-R100-000 mKPE Cap,Ignition Lock 1

W
~
=

N

=



8 |5003-08020-LB00 AN ARELIEETMEX20  [Screw M8X20, Inner Hex.Column Head 2

9 [370200-R100-000 iEER Connecting Plate, Upper 1

10 |370001-R100-000 FIEIE TR R Holder, Handle Bar Lower 2

11 |370002-R100-000 AEELERF Clip, Handle Bar Upper 1

12 |5003-08030-LB00 AN ARELIEETMEX30  [Screw M8X30, Inner Hex.Column Head 4

13 |5001-14030-YH0O NAEZHEERM14x30 Screw M14X30, Hex.Column Flange 1

14 [5018-15010-LB00 F#15Xp33X1 Washerp15X@33X1, Flasher 1

15 |5010-25100-LB00 AREETTIEIM25X1.0 Nut, Adjustable 4 Groove M25X1.0 1

16 |371100-R100-000 FEFELERHLE Upper Cap,Steering Column Anti-Dust 1

17 |370600-R100-000 J3 18 £ A& Bearing, Steering Column Upper 1

18 |370700-R100-000 Fi 18 T ik Bearing, Steering Column Lower 1

19 [371200-R100-000 FEFETHLE Lower Cap,Steering Column Anti-Dust 1

20 [5004-06020-BS00 A7~ B S EETM6X20 Stepping Screw M6X20,Inner Hex. 2

21 |420008-R100-000 TFRE Ring, Rubber I-Shaped 2

5p [371300-R101-000 Bl ERR- A Front Shock Absorber(Left) 1 YUAN
371300-R100-001 BIRRERR-Z Front Shock Absorber(Left) 1 L/R together KYB

53 |371400-R101-000 B ERR-H Front Shock Absorber(Right) 1 YUAN
371400-R100-001 BRER-A Front Shock Absorber(Right) 1 KYB

24 |5001-10055-LB00 N AEZEIZBmI10x55 Bolt M10X55, Hex. Flange 2

25 [370100-R100-000 TIEtEE A Steering Column Assy 1

26 [350012-R100-000 FERES Clip,Upper Connecting Plate 2

27 |5005-05016-BS00 +FRELIEETMEX16 Screw M5X16, Cross-Shaped,Big Cup Head 2

- 371301-R101-000 B = i Shock Absorber Oil Seal(Front) 1 Standard Version
371301-R100-000 B B i Shock Absorber Oil Seal(Front) 1 Adventure Version

”9 371302-R101-000 B B A Shock Absorber Dust Seal(Front) 1 Standard Version
371302-R100-000 B B A Shock Absorber Dust Seal(Front) 1 Adventure Version

F-57 M8 % 2 HANDLEBAR ASSEMBLY

Ei

!

N

=



Fs ms /g BE - p=d TR
S/N. Part NO. Name/Specifications QtyU%EtPer Remarks Order Qty

1 [380300-R100-000 F 5 Handle Bar 1

2 |331000-R100-000 FiLHx-& Switch(Left), Handle Bar

3 |331100-R100-000 FIEAX-H Switch(Right), Handle Bar

4 |380400-R100-000 FRIEFEE Balancer,Handle Bar

5 |380100-R100-000 FiEk-£ Grip(Left),Handle Bar

6 [380200-R100-000 FIREN-B Grip(Right),Handle Bar

7 |330900-R100-000 BEFWHEN Lever,Clutch

g |350200-R101-000 BIHIEIR Pump Assy,Front Brake Standard Version

350200-R100-000 BIFIEN R Pump Assy,Front Brake Adventure Version

400100-R100-000

ERGE B -E

Rear View Mirror(Le

)

1
1
2
1
1
1
1
1
9 (Left 1
400100-R100-001 B RM-E Rear View Mirror(Left) 1 FRERS: E4 000304
400200-R100-000  |EMEEM-H Rear View Mirror(Right) 1
10 e _ _ _ =
400200-R100-001 EMEBM-G Rear View Mirror(Right) 1 FRARS: E4 000304
11 |390007-R100-000 FEK-E Hand Shield(Left) 1
12 |390008-R100-000 FHEMN-H Hand Shield(Right) 1
13 |5004-06012-BS00 RABAZLBETMEX12  |Screw M6X12,Inner Hex. Big Flat Head 2
14 |5018-06015-LB00 F#p6Xp18X1.5 Washe @6Xp18X1.5,Flat 4
15 [5007-06056-LB01 FHERETRET-£ Special Screw, Hand Shied (Left) 1
16 [5008-06050-LB00 NFARBEEMG6 Bolt M6,Hex. 4
17 [5007-06056-LB00 FHERETRET-A Special Screw, Hand Shied(Left) 1
18 [310700-R100-000 SHITRIRA Throttle Cable A 1
19 [310800-R100-000 SEITREB Throttle Cable B 1
20 [380500-R100-000 BERER Clutch Cable 1
5y |350201-R101-000 BIHIENFR Front Brake Handle 1 Standard Version
350201-R100-000 BIHIEFAR Front Brake Handle 1 Adventure Version
22 |350202-R100-000 =) F AR EE Holder,Brake Handle 1
23 |330901-R100-000 BEFIRRE Holder,Lever Clutch 1

W
o
=

N

=



F-6EE# SEAT

Fs ms B/ BE =73 TR
S/N. Part NO. Name/Specifications QtyUc;fitPer Remarks Order Qty

1 [360100-R100-000 BIEEEE R Seat Assy (Front) 1 3

2 |360200-R100-000 Y Seat Assy (Rear) 1 3

3 {360019-R100-000 BT Handrail (Rear) 1 6

4 [5001-10045-1LB00 N AR ZEEERM10X45 Screw M10X45, Hex. Flange 1 5

5 |5018-10020-LB00 10X p25X2 washer @10X(@25X2,Flat 1 5

6 |5001-08025-1B00 7N B = HEIEEMEX25 Screw M8X25, Hex. Flange 2 5

7 |5018-08020-LB00 S #p8Xp20.5X2 washer@8X(20.5X2 Flat 2 5

8 |5001-06020-1LB00 7N B R = HEIEEMEX20 Screw M6X20, Hex. Flange 2 5

9 |5013-06008-LB00 BiNTE p6Xpl8X8 Collar,Flange @6X¢p18X8 2 5

10 |420008-R100-000 TFEE Ring, Rubber I-Shaped 2 5

F-758 7= 28 & B, MUFFLER

Ei
~
=1

N

=



Fs mS /g BE - p=d TR
S/N. Part NO. Name/Specifications QtyUc;fitPer Remarks Order Qty
1 [390016-R100-000 JHERRIPE Cover, Muffler Assy 1
2 |420008-R100-000 TFEE Ring, Rubber I-Shaped 3
3 |5013-06008-LB00 BN E p6Xpl8X8 Collar,Flange @6X(p18X8 2
4 [5001-06020-LB00 N AEZEEEMEX20 Bolt M6X20,Hex. Flange 2
5 420010-R100-000 JH A BRI R AR Buffer Cushion,Muffler Protecting Plate 1
320200-R100-000 JEARRER AR Rear Part,Muffler Assy 1 AEWHIHS O, ENZFS00GYHRIR
6
320200-R100-002 JEARRER AR Rear Part,Muffler Assy 1 €13-KY-500X ZF500GY-CM 6GH/BT
7 |5001-08045-LB00 NAEZ EIEEMEX45 Bolt M8X45, Hex. Flange 1
8 |5008-08085-LB00 B9UA=12RM8 Bolt M8,Self-Lock 1
320100-R100-000 JH P R BT ER S K Exhausting Pipe, Muffler Assy 1 RSN, SR WHER &
9 [320100-R100-001 JEFE BRI B Exhausting Pipe, Muffler Assy 1 AEWN, HORE R
320100-R100-002 JEARRBIER B Y Exhausting Pipe, Muffler Assy 1 AW, wRARE
10 [5001-10050-LB00 N AR ZEEERMI10X50 Bolt M10X50,Hex. Flange 1
11 |5013-10028-LB00 BN E @10Xp24X28 Bushing, Flange @10Xp24X28 1
12 |420011-R100-000 HERTETFR Installment Rubber, Muffler I-Shaped 1
13 [320001-R100-000 JHES T Seal Gasket, Muffer Assy 2
14 |5008-08165-LB00 =REFMS Bolt M8, Cap 4
15 |320002-R100-000 JHARIEE AR Asbestos connecting pad,Muffler 1

F-8%#1 %% COOLING SYSTEM

W
©
=

N

=



Fs ms /g BE - p=d TR
S/N. Part NO. Name/Specifications QtyU%fitPer Remarks Order Qty

1 |300200-R100-000 EKTE B AR Cooling Tank Assy. 1

2 |5001-06012-LB00 NAZZEER Bolt,Hex. Flange 2

3 |420700-R100-000 i K TEHKE Drain Pipe,Cooling Tank Assy. 1

4 |420027-R100-000 HEE Pressure Relif Pipe 1

5 |420021-R100-000 HKE Outlet Pipe 1

6 |300100-R100-000 B B Radiator Assy 1

7 |5001-06020-LB00 N FEZ HIZHEMEX20 Bolt M6X20,Hex. Flange 1

8 |420020-R100-000 BKE Inlet Pipe 1

9 |300103-R100-000 BB ETF Radiator Cover 1

10 |300201-R100-000 KT =T Cooling Tank Cover 1

F-9Z5J8 &% AIR FILTRATION SYSTEM

W
©
=

N

=



S ms B/ BE =3 iTa%E
S/N. Part NO. Name/Specifications QtyU%fitPer Remarks Order Qty
1 [320300-R100-000 == R B Air Filter 1
2 |310100-R100-000 BRITEH Throttle Body Assy 1
3 [320500-R100-000 HEERK Intake Pipe Assy 2
4 [310600-R100-000 SHELE AR Oil Rail Assy 1
5 [5001-06020-LB00 N EIBARMEX20 Bolt M6X20,Hex. Flange 2
6 [5013-06008-LB00 BN E @10X(p24X28 Bushing, Flange @10X(24X28 1
7 |420008-R100-000 TFKE Ring, Rubber I-Shaped 1
8 [5001-06012-LB00 NAEZEERMEX12 Bolt M6X12,Hex. Flange 1
9 |320400-R100-000 i Carbon Canister 1
10 |320600-R100-000 Tkt EL L HR) Electromagnetic Valve,Carbon Canister 1
11 [330500-R100-000 fE{E) i) Toppling Valve 1
12 |420300-R100-000 IREEEE? Connecting pipe 2,Carbon Canister 1
13 |420400-R100-000 IREEEES Connecting pipe 3,Carbon Canister 1
14 |420200-R100-000 HEEEE] Connecting pipe 1,Carbon Canister 1
15 |420600-R100-000 IEEEES Connecting pipe 5,Carbon Canister 1
16 |420500-R100-000 REEEE4 Connecting pipe 4,Carbon Canister 1
17 [320301-R100-000 == IR R IR Core Air Filter 1
F-1038#8 B Al FUEL TANK

#1011,

\

£ 27 |



Fs ms B/ BE - p=d TR
S/N. Part NO. Name/Specifications QtyU%fitPer Remarks Order Qty

1 |310300-R100-000 HAE Fuel Tank 1

2 |5001-08035-LB00 NFAEZHIBHEMEX35 Bolt M8X35,Hex.Flange 4

3 |5013-10024-LB00 BT Ep10Xp28X24 Bushing @10X(p28X24,Flange 2

4 |420005-R100-000 HERETIFR Installment Rubber,Fuel Tank |-Shaped 2

5 [420800-R100-000 SHFAHEKE Drain Pipe, Fuel Tank 1

6 [420001-R100-000 PRREL Fuel Pipe 1 1

7 |350100-R100-000 PRk Connector 1

8 |310500-R100-000 PRImIRERR Fuel Filter 1

9  [{420002-R100-000 BRI E2 Fuel Pipe 2 1

10 [350100-R100-001 R IE L Connector 1

11 |5008-05050-LB00 NAEZHEERMS Nut M5 Hex.Flange 6

12 |310400-R100-000 PRIMR Fuel Pump 1

13 [420017-R100-000 A PR E Rubber Ring, Fuel Tank Lock 1

F-11%Z% FRAME

% 11 1L,

\

£ 27 |



Fs ms B/ HE #ix T E
S/N. Part NO. Name/Specifications QtyUcr:fitPer Remarks Order Qty

1 |360006-R100-000 FRIFER Frame Assy 1

2 [360003-R100-000 S e Bracket, Seat 1

3 |5001-06012-LB00 NAEZ HIERMEX12 Bolt M6X12,Hex. Flange 6

4 [350008-R100-000 ABS¥ 42 Bracket,ABS 1

5 |350011-R100-000 TR 22 Bracket,Carbon Canister 1

6 [390022-R100-B00 BRI RR TSR Bracket,Rear Wheel Fender 1

7 |5005-06012-BS00 +FRELBETMOX12 Screw M6X12, Cross-Shaped,big Cup Head 4

8 [910004-R100-000 w"HE Bushing 1

9  [910004-R100-001 wHE Bushing 2

10 |420007-R100-001 FER B 1 L BB Rubber Ring,Waist Type, Mushroom Head 6

11 |420012-R100-000 ABSSZR 22 BB Rubber Ring ,Buffer, ABS Bracket 3

F-12%&=h¥l. 4% . TH44F ENGINE. CHAIN. SHIFT LEVER

% 12 1L,

\

£ 27 |



FS ms /s HE #ix T E
S/N. Part NO. Name/Specifications QtyUcr:fitPer Remarks Order Qty
1 |AEBRO1-05 EELBEL Engine Assy 1
2 [5001-06020-LB00 N FAEZ EIBHMEX20 Bolt M6X20,Hex. Flange 1
3 |350007-R100-000 INGEED Sprocket (Front) 1
4 [5018-10025-HX00 S 10+37+2.58 Washer @10+p37+2.5 Flasher 1 With Engine Assy
5 |5001-10022-LB00 NAEZEEEMI10X22 Bolt M10X22,Hex. Flange 1 With Engine Assy
6 |352300-R100-000 FE% Chain 1 AFAM 520+C2/112
7 |420013-R100-000 TRFRE Rubber Cover,Gear Shift Lever 1
8 [370200-R100-000 TR AR Pedal,Gear Shift 1
o 371600-R100-000 THTRER (GhE) Bearding(Right-Hand Thread),Gear Shift Lever 1
10 371600-R100-001 TS TR (ZhE) Bearding(Left-Hand Thread),Gear Shift Lever 1
11 |5008-06050-LB00 M6EER (Aik) Nut M6(Right-Hand Thread) 1
12 |5008-06050-BS00 M6IEH (k) Nut M6(Left-Hand Thread) 1
13 |5001-06020-LB00 N A2 HIBHMEX20 Bolt M6X20,Hex. Flange 2
14 |370008-R100-000 TR Rocker Arm, Gear Shift 1
15 |370007-R100-000 TRERAT Drawbar, Gear Shift 1
16 [5101-082207-BS0 B Bearing 2
17 |910004-R100-002 HTHE 8xpl2+6 Cushion @8+(p12+6 1
18 |5001-08035-LB00 N FAE 2 EIBHMEX35 Bolt M8X35,Hex.Flange 1

F-13% Zh#1 T34k ENGINE LOWER GUARD PLATE

#1311,

\

£ 27 |



4GSR, HEhE. B2 REAR FENDER . BATTERY CASE. TAIL COVER

mS A/ AE BE T E

Part NO. Name/Specifications QtyUcr:fitPer Order Qty
390029-R100-000 ERIVL TR Protecting Plate, Engine 1
360015-R100-000 B TR BT 52 Bracket(Front Left), Engine Protecting Plate 1
360017-R100-000 B TR X 52 Bracket(Front Right), Engine Protecting Plate 1
360016-R100-000 KN TP IRA R ZE Bracket(Rear Left), Engine Protecting Plate 1
360018-R100-000 KN TIPIRAE G XEE Bracket(Rear Left), Engine Protecting Plate 1
6 |5001-06020-LB00 N AL HIBHMEX20 Bolt M6X20,Hex. Flange 4
7 |5013-06008-LB00 DT E p6Xp18X8 Bushing, Flange @6X¢18X8 4
8  [420008-R100-000 TIFRE Ring, Rubber I-Shaped 4
9 |5001-06030-LB00 N AR Z HIREMEX30 Bolt M6X30,Hex. Flange 2

1




19
Fs mS /g BE =73 TR
S/N. Part NO. Name/Specifications QtyU%EtPer Remarks Order Qty

1 [390017-R100-000 HRE Case, Battery 1

2 |5001-06012-LB00 NAEZEEEMEX12 Bolt M6X12,Hex. Flange 3

3 |5009-06080-LB00 1822 ARME Clip, Bolt M6 2

4 |390019-R100-000 EERRIE Front Part,Rear Fender 1

R I 3

5 [5001-06012-LB0O ﬁ%’%—mﬁ? BFEMOX |51 MEX12,Hex. Flange With Flat Washer 2

6 |390020-R100-000 EEREE Rear Part,Rear Fender 1

7 |390002-R100-000 e RR Inner Liner,Rear Fender 1

8 |5006-04012-1LB00 B ZURETTEM4.8X12 Tapping Screw M4.8X12, T Head 5

9  [390004-R100-B00 BRE Cap, Rear Tail 1

10 |5004-06016-BS01 R B A IBETMEX16 Stepping Screw M6X16,Inner Hex. 2

11 |390003-R100-000 ERENE Protecting Cap, Shock Absorber(Rear) 1

12 |5004-06012-BS00 RANBAIZLIBETMEX12  |Screw M6X12,Inner Hex. Big Flat Head 2

13 |390022-R100-B00 BN RR % 38 Bracket, Rear Wheel Small Fender 1

14 |5001-06025-LB00 N AEZ EMEEMEX25 Bolt M6X25,Hex.Flange 2

15 |5001-06045-LB00 N FE 2 HIRHEMEX45 Bolt M6X45,Hex.Flange 1

16 |5005-05012-HX00 +FARELBETMEX12 Screw M5X12, Cross-Shaped,Big Cup Head 3

17 |390021-R100-000 BRI/ NERR Small Fender, Rear Wheel 1

18 |5009-04040-LB00 BT &R Clip, Tapping Screw

19 [420009-R100-000 JERRRREE AR Rear Licence Cushion 1

¥ 1571,

\

£ 27 |



F-15M%8 T31R.

S TR {F FUEL TANK LOWER COVER. DECORATIVE COVER FOR LOWER COVER OF TANK

Fs ms /g BE - p=d TR
S/N Part NO. Name/Specifications QtyU%EtPer Remarks Order Qty
1 1390038-R100-W00 SRS T AR - £ FE))ecora_tmg Plate(Left),Fuel Tank Lower 1
rotecting
> 1390039-R100-W00 SR T AR 2 Erotect!ng Plate(Right),Fuel Tank Lower 1
rotecting
3 |900100-R100-000 JHFE TP IRARAE Sticker, Fuel Tank Lower Protecting 2
4 |5004-05013-BS00 A7 A B M EETMEX13 Stepping Screw M5X13,Inner Hex. 8
5 390030-R100-000 S TIPR-AE Lower Protecting Plate(Left),Fuel Tank 1
6 |390031-R100-000 SHFETIR-E Lower Protecting Plate(Right),Fuel Tank 1
7 [5001-06020-LB00 NS = EIBETMBX20 Screw M6X20, Hex. Flange 4
8 [5013-06008-LB00 LT E ©6Xp18X8 Bushing, Flange ©6X®18X8 4
9  [420008-R100-000 TFRE Ring, Rubber I-Shaped 4
10 [5006-04013-HX00 BIURETTM4.2X13 Tapping Screw M4.2X13,T-Shaped Head 10

F-16 L3RR, BikT& 3% UPPER FENDER . HEADLAMP HOUSING DECORATIVE STRIP

% 16 T1,

\

£ 27 |



Fs ms /g BE =x T E
S/N Part NO. Name/Specifications QtyUc;fitPer Remarks Order Qty
1 [390036-R100-000 KR E-E Decorting Strip(Left),Headlight Case 1
2 [390037-R100-000 KTHREEImR-A Decorting Strip(Right),Headlight Case 1
3 |5009-05070-LB00 1822 ARMS Clip M5,Screw 10
4 |5004-05013-BS00 R AEMEEIM5X13 Tapping Screw M5X13 Inner Hex. 8
5 390034-R100-L00 Bl LR B Upper Fender(Front) (Blue) 1
5 |390034-R100-R00 AT ERER A8 Upper Fender(Front) (Red) 1
5 |390034-R100-B00 Bl EEER B Upper Fender(Front) (Black) 1
6 [5009-06080-LB00O 1222 2 ARM6 Clip M6(Screw) 1
7 [390001-R100-000 Bl EIE R Decrorating Plate,Upper Fender(Front) 1
8 |5004-05016-BS00 RS A BN EETMEX16 Tapping Screw M5X16,Inner Hex. 2
F-17mfEM3A4R. @34k FUEL TANK SIDE COVER. FUEL TANK MID- COVER

%17 1L,

\

£ 27 |



s mS B/ BE =E iTa%HE
S/N Part NO. Name/Specifications QtyU%EtPer Remarks Order Qty

1 |390024-R100-HO1 HFEMNPR-E ke Side Protecting Plate(Left),Fuel Tank (Gray) 1

1

2 [390025-R100-H01 mAEMNIPR-A RE Side Protecting Plate(Right),Fuel Tank (Gray)

2

3 |5009-05070-LB00 B2 22 L RM5 Clip M5,Screw 14

4 |5005-05016-BS00 +FEAELIBETMEX12 Screw M5X12, Cross-Shaped,Big Cup Head 6

5 ]390035-R100-L00 HERIER EE Middle Protecting Plate,Fuel Tank (Blue) 1

5 [390035-R100-B00 HFERIPR BE Middle Protecting Plate,Fuel Tank (Black) 1

5 |390035-R100-R00 MR AE Middle Protecting Plate,Fuel Tank (Red) 1

6 |5004-05013-BS00 AN A EEIMEX13 Stepping Screw M5X13,Inner Hex. 4

7 |420007-R100-001 B EwE LR Rubber Ring,Waist-Shaped Mushroom Head 2

8 |5004-06020-BS00 N FEZ HIEEMEX20 Bolt M6X20,Hex. Flange 2

9 |5013-06008-LB00O FNIFE ©6Xpl18X8 Bushing,Flange p6Xp18X8 2

10 |{420008-R100-000 TFRE Rubber Ring, | shaped 2

11 [421000-R100-000 F B B 5T Rubber Nail, Expansion 2

F-18F 5 Z& = BODY COVER

#1811,

\

£ 27 |



Fs S /g BE - p=d T E
S/N. Part NO. Name/Specifications QtyUc;fitPer Remarks Order Qty
1 |390027-R100-L04 A KB Tail Cover(Left) (Blue) 1
1 |390027-R100-R04 FR-EAE Tail Cover(Left) (Red) 1
1 [390027-R100-B04 ER-G EE Tail Cover(Left) (Black) 1
1 [390027-R100-W04  |&E#Xx-HHE Tail Cover(Left) (White) 1
2 [390026-R100-L04 EREEB Tail Cover(Right) (Blue) 1
2 |390026-R100-R04 FR-EAE Tail Cover(Right) (Red) 1
2 |390026-R100-B04 ER-ERE Tail Cover(Right) (Black) 1
2 |390026-R100-W04  |EF-E Bf Tail Cover(Right) (White) 1
3 |5004-06012-BS01 A A EMIEBEETMEX12 Stepping Screw M6X20,Inner Hex. 6
4 [5006-04012-1LB00 B IIRETTL4.8X12 Tapping Screw M4.8X12, T Head 6
5 |5009-05070-LB00 B2 22 L RM5 Clip M5,Screw 2
6 |390006-R100-000 EXHEG-A Decrorating Plate(Left),Rear Arm Axle 1
7 |390005-R100-000 EX - Decrorating Plate(Right),Rear Arm Axle 1
8 [390023-R100-B00 RN ER = Cover, Engine Sprocket 1
9 |5001-06025-LB00 N AR EHIBEMEX25 Bolt M6X25,Hex.Flange 2
10 {390033-R100-000 ME-H Side Cover(Left) 1
11 |390032-R100-000 EES Side Cover(Right) 1
12 |420007-R100-001 B EwE LB Rubber Ring,Waist-Shaped Mushroom Head 2
13 [390018-R100-B00 KWL RE Cover, Engine Auti-Burning 1
14 |5001-06040-LB00 N AR EIBEEMEX40 Bolt M6X40,Hex.Flange 3

F-1987 8 %T HEADLAMP




Fs mS /g BE = T E
S/N Part NO. Name/Specifications QtyU%EtPer Remarks Order Qty
1 [390028-R100-000 BRI, Wind Shied(Front) 1
5 5005-05016-BS00 +F AR LIEETMEX16 Screw M5X16, Cross-Shaped,Big Cup Head 4
3 [420025-R100-000 Rh Pad, Nylon 4
4 |420024-R100-000 BRERIER M5 4
5 |390012-R100-B00 BIAAT Cover,Headlight 1
6 |5004-06012-BS00 R A B MEETMEX12 Stepped Screw M6X12, Inner Hex. 2
7 |5006-04013-HX00 BEETT3k4.2X13 Tapping Screw M4.2X13,T-Shaped Head 2
8 |5009-05070-LB00 R 22 S ARM5 Clip M5,Screw 1
9 |5006-04012-LB00 B IIRETTk4.8X12 Tapping Screw M4.8X12, T Head 2
10 [390012-R100-B00 BIAKT Headlight 1 FiAr2: E4 50R-0027170
11 [5001-06022-LB00 SN R S IBAEM6X22.5 |Bolt M6x22.5,0uter Hex.Flange 4
12 |5013-06012-LB00 A E @6Xp20X12 Bushing,Flange @6X@20X14 4
13 |420016-R100-000 AFTFEE Rubber Ring, Headlight 4
14 |#20007-R100-001 B EELRKE Rubber Ring,Waist-Shaped Mushroom Head 3
15 |360014-R100-000 AATE B Bracket, Headlight 1
16 [5001-06012-LB00 NAEZEHIEEMEX12 Screw M6X12, Hex.Flange 1
17 [420007-R100-001 R ERLKE 3
18 |421000-R100-000 & BB ET Rubber Nail, Expansion 2

F-202%T. #@%T TAILLIGHT. CORMERING LAMP

%2071,

\

£ 27 |



r

A

Fs mS A/ BE =73 TR
S/N. Part NO. Name/Specifications QtyUc;fitPer Remarks Order Qty
1 |340400-R100-000 EKT- A Flasjer(Left) 2 FRARS: E4 50R-002560
2 |340500-R100-000 BEKT-H Flasjer(Right) 2 FRARS: E4 50R-002560
3 |340600-R100-000 M = 5 2& Side Reflector 2
340600-R100-001 M = 5 28 Side Reflector 2 FRFRS: E1302 1774
4 |5008-05050-LB00 NAEZEIEREMS Nut M20,Hex. 5
5 [340200-R100-000 BT RRY Tail Light 1 FiArS: E4 50R-0027122
6 |420014-R100-000 RBAOARRE Rubber Cushion, Tail Light Square 1
7 [420015-R100-000 RATRFRIE Rubber Cap,Tail Light Round 1
8 |340300-R100-000 FBBRKT 2K, License Light Assy 1 FRFRS: E9 50R-006620
g 340700-R100-000 g Rear Reflector 1
340700-R100-001 EREi=R Rear Reflector 1 FRFRS: E1302 1775
10 |5008-06060-LB00 NAEZmIEEMe Bolt M6,Hex.Flange 4
11 |400001-R100-000 ke Plate, COLOVE Brand 1
12 5006-04012-LB00 B IIRETTL4.8X12 Tapping Screw M4.8X12, T Head 2
13 |390051-R100-000 &R R B Rear Reflector,Bracket 1 Euro
14 {390050-R100-000 JERRRRKT S B2 Rear License Light,Bracket 1 Euro

F-21{%3%& METER




S ms B/ BE =3 iTa%E
S/N. Part NO. Name/Specifications QtyU%EtPer Remarks Order Qty
1 [390013-R100-000 e Case,Speedometer 1
2 |330800-R100-000 NEIS871 Speedometer Assy 1
3 |5004-06012-BS01 R A B MEETMEX12 Stepping Screw M6X12,Inner Hex. 2
4 [5009-05070-LB0OO 1B 24 FARM5 Clip M5 Screw 2
5 |5006-04013-HX00 B IIRETTk4.2X13 Tapping Screw M4.2X13,T-Shaped Head 3
6 [5018-05515-LB00 S #5.5Xp16X1.5 Washer @5.5X@16X1.5 Flat 3
7 |420008-R100-000 TFEE Rubber Ring, | shaped 3
F-2251//GBI% . %%, FX% FRONT&REAR FOOTREST, SIDE STAND. MAIN STAND
20, #271]



Fs S R /HAE HE #E TT#HE
S/N. Part NO. Name/Specifications QtyUc;fitPer Remarks Order Qty

1 [370005-R100-000 BB 3R - A& Bracket(Left),Front Footrest 1

2 |[370006-R100-000 BB ER-A Bracket(Right),Front Footrest 1

3 |370800-R100-000 EnpikET Rubber,Front Footrest 2

4 |5001-08030-LB00 N AEZEEEMEX30 Bolt M8X30,Hex.Flange 4

5 |5003-06025-LB00 AN ARFESLIEETM6EX16  [Screw MBX16, Inner Hex. Column Head 1

6 |370900-R100-000 EHE R -X& Rear Footrest(Left) 1

7 |371000-R100-000 EHERR-A Rear Footrest(Right) 1

8 |5003-08035-BS00 AN ARFESLIEETMEX35  [Screw M8X30,Inner Hex.Countersunk Head 4

9 [360013-R100-000 X Main Stand 1

10 [360400-R100-000 FXHRE Spring, Main Stand 2

11 |410004-R100-000 EX 3 Axle,Main Stand 1

12 |5018-18015-LB00 B p18Xp23X1.5 Washer @18Xp23X1.5 Flat, 1

13 [5015-03030-LB00 FFO$593X30 Pin ©3X30, Split 1

14 [370013-R100-000 = 52 Side Stand 1

15 [5007-10043-LB00 %22 % FAE%M10X43.8  |Bolt, M10X43.8,Side Stand 1

16 |5008-10000-LB01 ANAEAMI0X1.5+17 Nut M10X1.5%17, Hex. 1

17 |360020-R100-000 M RE Spring,Side Stand 1

F-23%Iz1 %% BRAKE ASSEMBLY

Fs ms B/ HE #iE TR
S/N Part NO. Name/Specifications QtyUcr:fitPer Remarks Order Qty
1 |370010-R100-000 FERE [Rocker Arm,Brake 1

¥ 2371,

\

p=i



2 |5101-082207-BS0 TR Bearing 2

3 [910004-R100-002 HE @8*pl2+6 Collar @8*(p12+6 1

4 |5001-08035-LB00 Nk 2 B MBX35 Bolt M8X35 Hex.Flange 1

¢ [350600-R101-000 EHIEIR B Pump,Rear Brake 1 FREC

350600-R100-000 ERIER B Pump,Rear Brake 1 NISSIN

6 |5001-06012-LB00 NAEZEEEMEX12 Bolt M6X12,Hex.Flange 3

7 |5001-06020-LB00 PN R X B MEX20 Bolt M6X20,Hex.Flange 1

8 [360021-R100-000 NESNE Reset Spring,Brake 1

9 [5003-05010-BS00 RN ARAELIEETMEX10  [Screw, Inner Hex.Column Flange 2

10 [350009-R100-000 = BN R Pedal Rear Brake 1

11 [351400-R100-000 ABSE ElmE () ABS Metal Tubing(In) 1

12 |351400-R100-001 ABSEEHE (H) ABS Metal Tubing(Out) 1

13 |350800-R100-000 HlEnmEL Brake Tubing(1) front brake 1

14 |350900-R100-000 HIEHE2 Brake Tubing(2),front brake 1

15 |351000-R100-000 HlEhmE3 Brake Tubing(3),front brake 1

16 |351100-R100-000 HEmE4 Brake Tubing(4),rear brake 1

17 [351200-R100-000 HHES Brake Tubing(5),rear brake 1

18 [350001-R100-000 11 SHIBEAEM10X1.0X22 Oil Bolt(M10X1.0X22) 2 Single hole &7,
19 |350001-R100-001 13 SR M10X1.25X22 Oil Bolt(M10X1.25X22) 3 Single hole &7,
20 [350001-R100-002 1 SHIZFEM10X1.25X32 Oil Bolt(M10X1.25X32) 1 Double holeXX 7L
21 [350002-R100-000 R E Copper Washer 15

22 |350006-R100-000 HER Clip,Single Tube 2

F-2431 %8 SIDE BOX

Fs S R /A HE i TTEE
S/N. Part NO. Name/Specifications QtyUc;fitPer Remarks Order Qty
1 |360011-R100-000 REGAL-Z |Bumper(Left) 1

B24TL, #H2T]



2 |360012-R100-000 REEAT-H Bumper(Right) 1
3 |5001-08020-LB00 NAEZHBEEMEX20 Bolt M8X20,Hex.Flange 5
4 |5008-08085-LB00 NAEZEAHEETME Tapping Nut M8 Hex Flange 11
5 |5003-10060-HX00 RN A REAESLIEETM10X60  [Screw M10X60, Inner Hex.Column Flange 1
6 [5003-10080-HX00 RN A REAESLIEETM10X80  [Screw M10X80, Inner Hex.Column Flange 1
7 |360004-R100-000 MELXR-E Bracket(Left),Side Box 1
8 |360005-R100-000 BHEIR-E Bracket(Right),Side Box 1
9 {360001-R100-000 MR EREPAT Rear Connector Side Box Bracket 1
10 |5003-08035-LB00 AN BEELEBETMEX35  |Screw M8X35, Inner Hex.Column Head 2
11 [5014-06025-BS00 AN AT LIEETM6EX25 Screw M6X25,Inner Hex.Countersunk Head 10
12 [390009-R100-000 = Hanger,Box 8
13 |5014-08030-BS00 RI7S AL ERETMBX30 Screw M8X30, Inner Hex.Column Head 4
14 |390040-R100-000 B3R Bracket,Rear Box 1
15 |5014-08045-BS00 RI7S ALK ERETMBX45 Screw M8X45,Inner Hex.Countersunk Head 2
16 [910004-R100-003 W EP8*p16+14.5 Collar @8*p16+14.5 2
17 |5014-08030-BS00 RS ALK EEETMSX30 Screw M8X30,Inner Hex.Countersunk Head 2
18 |390009-R100-001 =] Hanger,Box 2
19 |5018-08020-LB00 o8 Washer 28, Flat 2
20 |5004-06016-BS00 RABAEELIBETMEX16  |Screw,Inner Hex. Big Flat Head M6X16 2
21 [390011-R100-000 EARE Rubber Ring, Rear Box 2
22 |5005-06012-BS00 +FARELEETMEX12 Screw,Cross Shaped Big Flat Head M6X12 2
23 |5008-06060-LB00 ANEEZE A PIEEME Nut M6,Hex. Flange Self-Lock 2
24 |390010-R100-000 =k Buckle,Rear Box 1
25 |390100-R100-A00 BHERR-E RE Side Box(Left) 1
26 [390100-R100-B00 PHEEN-E BE& Side Box(Left) 1
27 |390200-R100-A00 BHERR-A RE Side Box(Right) 1
28 [390200-R100-B00 BEEH-E BB Side Box(Right) 1
29 |390300-R100-A00 BfRH  RE Tail Box 1
30 [390300-R100-B00  |RFHEHR  RE Tail Box 1

F-258,881 ELECTRIC PARTS 1




15

Fs ms /g BE =73 TR
S/N. Part NO. Name/Specifications QtyU%EtPer Remarks Order Qty

1 |[331400-R100-000 2R Battery 1

2 |420900-R100-000 B Band, Battery 1

3 |330100-R100-000 JBENHEE =5 Starter Relay Assy. 1

4 |310200-R100-000 ECU ECU 1 H#BOSCH

5 [5001-06016-HX00 AN EBUEETMEX16 Tapping Screw M6X16, Hex. 2

6 [331800-R100-000 AR A5 Lock,Seat 1 Price of full lock set

7 |370500-R100-000 BRI SYUCIFS Engine Cutoff Switch,Side Stand 1

8 |5018-06015-LB00 P #p6Xp18X1.5 Washer Flat p6Xp18X1.5 1

9 |5001-06020-LB00 N FE S mIZHEMEX20 Bolt M6X20,Hex Flange 1

10 |330200-R100-000 BEER S Rectifier & Regulator Assy 1

11 |5001-06030-LB00 N FEZ HIZHEMEX20 Bolt M6X20,Hex Flange 2

12 |331700-R100-000 E Wire Harness Assy 1

13 |331200-R100-000 2 IE=E Cigar Lighter 1

14 |331800-R100-000 SHIAE B Lock,Fuel Tank 1 N/A, as Lock set

15 |380600-R100-000 FERGR R Cushion Lock Cable 1

F-26E3 882 ELECTRIC PARTS 2

%2671,

\

£ 27 |



Fs s /g BE #E TT#HE
S/N. Part NO. Name/Specifications QtyU%EtPer Remarks Order Qty

1 |[332000-R100-000 ML Be=g Sensor,Toppling 1

2 |330700-R100-000 R eg Flasher 1

3 {331300-R100-000 USBZz E 2 USB Charger 1

4 330600-R100-000 Y\ Horn 1

330600-R100-001 AN Horn 1 FARS: E4 000734

5 |5001-06012-LB00 NAEZEERMEX12 Bolt M6X12,Hex. Flange 2

6 [331600-R100-000 YREL RS Relay Assy 1

7 |351500-R100-000 BB IE E B RS Sensor,Front Wheel Speed 1

8 {310900-R100-000 RIS Sensor,Oxygen 2

9 [330400-R100-000 MK E-A Ignition(Right) 1

10 [330300-R100-000 BAKEE-E Ignition(Left) 1

11 |5005-05020-LB00 +F K12 LBETMSEX20 Screw M5X20, Cross-Shaped,Big Flat Head 4

12 |5008-05050-LB00 N AR ZIZRMS Nut M5,Hex.Flange 4

13 |351600-R100-000 Ik E L RS Sensor,Rear Wheel Speed 1

14 |351300-R100-000 ABS EB§, ABS Assy 1

%27 I,

\

£ 27 |



